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GFSK(BLE) Mode, 2Mbps 

BLE_2M_Ant1_2402 

 
BLE_2M_Ant1_2440 

 
BLE_2M_Ant1_2480 

 
 
 
 

  



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix C 

      CN22LJWT 001 

Page 5 of 38 

 

 

 
 

Appendix C.2: Test Results of 6dB Bandwidth 

GFSK(BLE) Mode, 1Mbps 

 

TestMode Channel DTS BW [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

BLE_1M 
2402 0.704 2401.620 2402.324 0.5 PASS 
2440 0.688 2439.640 2440.328 0.5 PASS 
2480 0.684 2479.648 2480.332 0.5 PASS 

BLE_2M 
2402 1.148 2401.412 2402.560 0.5 PASS 

2440 1.136 2439.444 2440.580 0.5 PASS 

2480 1.136 2479.428 2480.564 0.5 PASS 

 
BLE_1M_Ant1_2402 

 
BLE_1M_Ant1_2440 
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GFSK(BLE) Mode, 2Mbps 
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Appendix C.3: Test Results of 99% Bandwidth 

GFSK(BLE) Mode, 1Mbps 

TestMode Channel OCB [MHz] FL[MHz] FH[MHz] Limit[MHz] Verdict 

BLE_1M 
2402 1.0333 2401.483 2402.516 --- --- 
2440 1.0463 2439.478 2440.525 --- --- 
2480 1.0455 2479.481 2480.526 --- --- 

BLE_2M 
2402 1.0333 2401.483 2402.516 --- --- 

2440 1.0463 2439.478 2440.525 --- --- 

2480 1.0455 2479.481 2480.526 --- --- 

 
 

BLE_1M_Ant1_2402 

 
BLE_1M_Ant1_2440 
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GFSK(BLE) Mode, 2Mbps 
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Appendix C.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz 
Bandwidth 

GFSK(BLE) Mode, 1Mbps 

TestMode Channel 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result[dBm] Limit[dBm] Verdict 

BLE_1M 

2402 
Reference 3.07 3.07 --- PASS 
30~1000 3.07 -61.86 ≤-16.93 PASS 

1000~26500 3.07 -53.05 ≤-16.93 PASS 

2440 
Reference 4.21 4.21 --- PASS 
30~1000 4.21 -62.44 ≤-15.79 PASS 

1000~26500 4.21 -53.11 ≤-15.79 PASS 

2480 
Reference 3.90 3.90 --- PASS 
30~1000 3.90 -62.38 ≤-16.1 PASS 

1000~26500 3.90 -53.11 ≤-16.1 PASS 

 
Band edge 

TestMode ChName Channel RefLevel[dBm] Result[dBm] Limit[dBm] Verdict 

BLE_1M 
Low 2402 4.18 -49.46 ≤-15.82 PASS 
High 2480 5.09 -50.33 ≤-14.91 PASS 

 
BLE_1M_Ant1_2402_0~Reference 

 
BLE_1M_Ant1_2402_30~1000 

 
 
 
 



Prüfbericht - Produkte 

Test Report - Products 

 

Appendix C 

      CN22LJWT 001 

Page 12 of 38 

 

 

 
 

 
 

BLE_1M_Ant1_2402_1000~26500 

 
BLE_1M_Ant1_2440_0~Reference 

 
BLE_1M_Ant1_2440_30~1000 
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BLE_1M_Ant1_2440_1000~26500 

 
BLE_1M_Ant1_2480_0~Reference 

 
BLE_1M_Ant1_2480_30~1000 
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BLE_1M_Ant1_2480_1000~26500 

 
 

BLE_1M_Ant1_Low_2402 

 
BLE_1M_Ant1_High_2480 
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GFSK(BLE) Mode, 2Mbps 

 

TestMode Channel 
FreqRange 

[MHz] 
RefLevel 

[dBm] 
Result[dBm] Limit[dBm] Verdict 

BLE_2M 

2402 

Reference 1.29 1.29 --- PASS 

30~1000 1.29 -62.54 ≤-18.71 PASS 

1000~26500 1.29 -53.09 ≤-18.71 PASS 

2440 

Reference 0.96 0.96 --- PASS 

30~1000 0.96 -62.44 ≤-19.04 PASS 

1000~26500 0.96 -53.11 ≤-19.04 PASS 

2480 

Reference 3.03 3.03 --- PASS 

30~1000 3.03 -62.42 ≤-16.97 PASS 

1000~26500 3.03 -52.79 ≤-16.97 PASS 

Band edge: 

TestMode ChName Channel RefLevel[dBm] Result[dBm] Limit[dBm] Verdict 

BLE_2M 
Low 2402 3.82 -27.41 ≤-16.19 PASS 
High 2480 4.71 -50.1 ≤-15.29 PASS 

 
BLE_2M_Ant1_2402_0~Reference 

 
BLE_2M_Ant1_2402_30~1000 
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BLE_2M_Ant1_2402_1000~26500 

 
BLE_2M_Ant1_2440_0~Reference 

 
BLE_2M_Ant1_2440_30~1000 
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BLE_2M_Ant1_2440_1000~26500 

 
BLE_2M_Ant1_2480_0~Reference 

 
BLE_2M_Ant1_2480_30~1000 
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BLE_2M_Ant1_2480_1000~26500 

 
 

BLE_2M_Ant1_Low_2402 

 
BLE_2M_Ant1_High_2480 
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Appendix C.5: Test Results of Radiated Spurious Emissions 

Note:  
1) This testing was carried out on both 1Mbps and 2Mbps modes, but only the worst case was presented in this report. 
2) Testing was carried out within frequency range 9kHz to the tenth harmonics. The measurement results below 30MHz and 18GHz - 

26.5GHz were greater than 20dB below the limit, so only the radiated spurious emissions from 30MHz to 18GHz were reported. 

30 MHz to 1GHz 
 
 

EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
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l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

50.593846 13.47 40.00 26.53 100.0 H 336.0 -18.6 

205.719231 38.37 43.50 5.13 100.0 H 92.0 -19.2 

235.751923 38.84 46.00 7.16 100.0 H 225.0 -18.2 

420.723462 28.87 46.00 17.13 100.0 H 210.0 -13.7 

725.340769 31.67 46.00 14.33 100.0 H 186.0 -8.0 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

50.806500 28.80 40.00 11.20 100.0 V 62.0 -18.3 

205.279000 31.38 43.50 12.12 100.0 V 170.0 -18.9 

236.852500 31.44 46.00 14.56 100.0 V 354.0 -17.8 

827.388500 33.96 46.00 12.04 100.0 V 243.0 -5.9 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Above 1GHz 
Note: The highest waveform in the figure is Bluetooth Fundamental. 
 

EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4801.000000 --- 39.22 54.00 14.78 100.0 H 0.0 11.8 

4804.000000 50.11 --- 74.00 23.89 100.0 H 152.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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l i
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4808.500000 51.23 --- 74.00 22.77 100.0 V 119.0 11.8 

4816.000000 --- 39.69 54.00 14.31 100.0 V 126.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7222.666667 42.62 --- 74.00 31.38 100.0 H 60.0 8.7 

7226.108333 --- 34.23 54.00 19.77 100.0 H 308.0 8.7 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7204.475000 --- 34.15 54.00 19.85 100.0 V 0.0 8.8 

7228.566667 42.46 --- 74.00 31.54 100.0 V 6.0 8.6 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4874.500000 50.45 --- 74.00 23.55 100.0 H 93.0 11.8 

4907.000000 --- 39.67 54.00 14.33 100.0 H 113.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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l i
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 d

B
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/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4877.000000 --- 39.00 54.00 15.00 100.0 V 17.0 11.8 

4883.500000 49.85 --- 74.00 24.15 100.0 V 169.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7305.758333 43.19 --- 74.00 30.81 100.0 H 97.0 8.3 

7313.625000 --- 33.21 54.00 20.79 100.0 H 36.0 8.2 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Mid channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7279.208333 42.18 --- 74.00 31.82 100.0 V 200.0 8.4 

7289.533333 --- 33.72 54.00 20.28 100.0 V 334.0 8.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4953.500000 50.15 --- 74.00 23.85 100.0 H 122.0 11.8 

4959.500000 --- 39.55 54.00 14.45 100.0 H 11.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

4954.000000 51.17 --- 74.00 22.83 100.0 V 119.0 11.8 

4960.500000 --- 39.24 54.00 14.76 100.0 V 109.0 11.8 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 
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 d

B
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/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7420.808333 43.74 --- 74.00 30.26 100.0 H 77.0 8.4 

7443.425000 --- 33.56 54.00 20.44 100.0 H 17.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

7436.541667 --- 33.80 54.00 20.20 100.0 V 226.0 8.4 

7449.816667 42.36 --- 74.00 31.64 100.0 V 358.0 8.5 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix C.6: Test Results of Radiated Emissions in Restricted Bands 

  

EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve
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n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2483.576250 --- 47.58 54.00 6.42 100.0 H 98.0 7.4 

2485.975000 61.31 --- 74.00 12.69 100.0 H 121.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_High channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2485.071250 --- 40.81 54.00 13.19 100.0 V 0.0 7.4 

2486.205000 52.44 --- 74.00 21.56 100.0 V 312.0 7.4 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2387.505000 --- 41.26 54.00 12.74 100.0 H 94.0 7.0 

2389.705000 53.21 --- 74.00 20.79 100.0 H 129.0 7.0 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Model: WF-M63B-UWP1 

Test Mode: BLE 1M_Low channel 

Order No/Sample No: 168361390/A003220167-006 

Test Voltage:: DC 5V From USB 

Remark: Temp 23 Humi:56% 

Test Standard: FCC 15.247 

Tested By: Kei Zhang 

Reviewed By: Terry Yin 

  
  

L
e
ve

l i
n
 d

B
礦

/m

 
 

Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Average 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

2334.210000 --- 41.03 54.00 12.97 100.0 V 294.0 6.7 

2346.045000 50.46 --- 74.00 23.54 100.0 V 262.0 6.9 

 
 

Final_Result 
Frequency 

(MHz) 
MaxPeak 
(dBµV/m) 

Limit 
(dBµV/m) 

Margin 
(dB) 

Height 
(cm) 

Pol Azimuth 
(deg) 

Corr. 
(dB/m) 

--- --- --- --- ---  --- --- 
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Appendix C.7: Conducted emissions for AC mains 

EUT Information 
EUT Name: Wi-Fi Module 

Order No: 168350093(P00540251) 

Model: WF-M63B-USD1 

Test mode: Wi-Fi+BLE Connecting 

Test Voltage: AC 120V/60Hz 

Test By: Shower Dai 

Review By: Gary Chen 

Remark: SR2 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.198000 --- 44.36 53.69 9.34 L1 9.9 

0.198000 48.63 --- 63.69 15.06 L1 9.9 

0.498000 --- 25.45 46.03 20.59 L1 10.0 

0.498000 30.16 --- 56.03 25.87 L1 10.0 

0.894000 --- 23.26 46.00 22.74 L1 10.0 

0.894000 29.58 --- 56.00 26.42 L1 10.0 

1.686000 30.47 --- 56.00 25.53 L1 10.1 

1.690000 --- 21.90 46.00 24.10 L1 10.1 

3.774000 --- 21.66 46.00 24.34 L1 10.2 

3.774000 29.85 --- 56.00 26.15 L1 10.2 

22.338000 --- 21.15 50.00 28.85 L1 10.4 

22.338000 33.57 --- 60.00 26.43 L1 10.4 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

--- --- --- --- --- --- ---  --- 
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EUT Information 
EUT Name: Wi-Fi Module 

Order No: 168350093(P00540251) 

Model: WF-M63B-USD1 

Test mode: Wi-Fi+BLE Connecting 

Test Voltage: AC 120V/60Hz 

Test By: Shower Dai 

Review By: Gary Chen 

Remark: SR2 
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Critical_Freqs 
Frequency 

(MHz) 
MaxPeak 
(dBµV) 

Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Line Corr. 
(dB) 

0.198000 48.73 --- 63.69 14.96 N 9.8 

0.198000 --- 45.80 53.69 7.90 N 9.8 

0.498000 --- 23.24 46.03 22.79 N 9.8 

0.498000 30.39 --- 56.03 25.64 N 9.8 

1.986000 --- 22.78 46.00 23.22 N 9.8 

1.986000 28.66 --- 56.00 27.34 N 9.8 

2.382000 --- 22.40 46.00 23.60 N 9.9 

2.382000 29.10 --- 56.00 26.90 N 9.9 

3.474000 --- 22.44 46.00 23.56 N 9.9 

3.478000 29.72 --- 56.00 26.28 N 9.9 

21.942000 --- 22.16 50.00 27.84 N 10.3 

22.246000 34.42 --- 60.00 25.58 N 10.3 

 
 

Final_Result 
Frequency 

(MHz) 
QuasiPeak 

(dBµV) 
Average 
(dBµV) 

Limit 
(dBµV) 

Margin 
(dB) 

Meas. Time 
(ms) 

Bandwidth 
(kHz) 

Line Corr. 
(dB) 

--- --- --- --- --- --- ---  --- 
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